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SCOPE

Measurement and determination of electromagnetic emissions (EME) of radio frequency
devices including intentional and/or unintentional radiators for compliance with the technical
rules and regulations of the Federal Communications Commission under FCC part 18.

Responsible Party : SAMSUNG ELECTRONICS Co., Ltd.
Contact Person : Ms. Jiyea Hong
Tel No.: + 82 31 8062 9326

Manufacturer : SAMSUNG ELECTRONICS Co., Ltd.
129, Samsung-ro, Yeongtong-gu Suwon-si, Gyeonggi-do, 443-742,
Korea
® FCCID: A3LMEG6000A
® Model: ME11A7710DS
® Variant Model: ME11A7510DG, ME11A7510DS, ME11A7710DG, ME11A7710DS,
ME11CB751012AA
® Trade Mark: SI\M S U N G
® EUT Type: Microwave oven
® Applied Standard: FCC Part 18 & Part 2
® Test Procedure(s): MP-5:1986
® Dates of Test: January 08, 2024 to January 21, 2024
® Place of Tests: Nemko Korea Co., Ltd. EMC Site
® Test Report No.: REP023127
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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INTRODUCTION

Test Report No.: REP023127
FCC Certification

The measurement procedure described in MP5:1986 for Methods of Measurement of radiated,

powerline conducted radio noise, frequency and power output was used in determining

emissions emanating from Samsung Electronics Co., Ltd.

FCC ID : ASLMEG00OA, Microwave oven.

These measurement tests were conducted at Nemko Korea Co., Ltd. EMC Laboratory.

The site address is 165-51, Yurim-ro, Cheoin-gu, Yongin-si, Gyeonggi-do, 17042, Republic of

Korea.

The area of Nemko Korea Corporation Ltd. EMC Test Site is located in a mountain area at

80 kilometers (48 miles) southeast and Incheon International Airport (Incheon Airport),

30 kilometers (18 miles) south-southeast from central Seoul.

The Nemko Korea Co., Ltd. has been accredited as a Conformity Assessment Body (CAB).

Nemko Korea Co., Ltd.

165-51, Yurim-ro, Cheoin-gu, Yongin-si,
Gyeonggi-do, 17042, Republic of Korea.
Tel) + 82 31 330 1700

Fax) + 82 31 322 2332

Fig. 1. The map above shows the Seoul in Korea vicinity area.
The map also shows Nemko Korea Corporation Ltd. EMC Lab and Incheon Airport.

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd. Page 4 of 69
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ACCREDITATION AND LISTING

Accreditation type Accreditation number

F@ CAB Accreditation for DOC Designation No. KR0026

KOLAS Accredited Lab.
(Korea Laboratory Accreditation Scheme)

Registration No. KT155

I"I E‘gr‘j;gg Canada IC Registered site Site No. 2040E
V@l VCCI registration site(RE/CE/Telecom CE) Member No. 2118
EMC CBTL TL124
in
[E KCC(RRL)Designated Lab. Registration No. KR0026
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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EUT INFORMATION

Test Report No.: REP023127

FCC Certification

EUT Information

Intended use

Household

Type of appliance

Over The Range

Model

ME11A7710DS

Rated voltage & frequency

AC 120V, 60 Hz Single Phase

Rated power output

1100 W

Rated power consumption(MW)

1650 W

Magnetron

2M303J by Toshiba

Component List

Item Model Manufacturer Serial Number
MAGNETRON 2M303J Toshiba N/A
H.V TRANS SHV-U1870E DPC N/A
H.V CAPACITOR CH85-210095 Bicai N/A
FAN MOTOR SMF-U2070C Samsung N/A
Control OTR_PF1 23 Samsung N/A

Description of the Changes according to FCC part 2.1043

Report No. Difference

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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DESCRIPTION OF TESTS

Radiation Hazard

A 700 m{ water load was placed in the center of the oven.

The power setting was set to maximum power.

While the oven was operating, the Microwave Survey Meter probe was moved slowly
around the door seams to check for leakage.

Input Power Measurement

A 700 m¢ water load was placed in the center of the oven and the oven set to maximum
power. A 700 m¢{ water load was chosen for its compatibility.

Input power and current were measured using a Power Analyzer.

Manufacturers to determine their input ratings commonly use this procedure.

Output Power Measurement

The Caloric Method was used to determine maximum output power.
The initial temperature of a 1 000 m¢ water load was measured. The water load was

placed in the center of the oven. The oven was operated at maximum output
power for 47 seconds. Then the temperature of the water re-measured.

Freguency Measurements

Following the above test, after operating the oven long enough to assure that stable

operating temperature were obtained, the operating frequency was monitored as

the input voltage was varied between 80 percent to 125 percent of the nominal rating.

And the load quantity was reduced by evaporation to approximately 20 % of the original quantity
with nominal rating.

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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DESCRIPTION OF TESTS

Conducted Emissions

The Line conducted emission test facility is located inside a 4 x 7 x 2.5 m shielded

enclosure.

It is manufactured by EM engineering. The shielding effectiveness of the shielded room is in
accordance with MIL-STD-285 or NSA 65-6.

A 1 mx 1.5 m wooden table 0.8 m height is placed 0.4 m away from the vertical wall and 0.5 m
away from the side of wall of the shielded room Rohde & Schwarz (ENV216) of the 50 ohm / 50
uH Line Impedance Stabilization Network(LISN) are bonded to the shielded room.

The EUT is powered from the Rohde & Schwarz (ENV216).

Power to the LISN s are filtered by high-current high insertion loss power line filters.

The purpose of filter is to attenuate ambient signal interference and this filter is also bonded to
shielded enclosure. All electrical cables are shielded by tinned copper zipper tubing with inner
diameter of 1/2”.

If d.c. power device, power will be derived from the source power supply it normally will be
powered from and this supply lines will be connected to the LISNs,

All interconnecting cables more than 1 m were shortened by non-inductive bundling
(serpentine fashion) to a 1 m length.

Sufficient time for EUT, support equipment, and test equipment was allowed in order for them
to warm up to their normal operating condition. The RF output of the LISN was connected to
the spectrum analyzer to determine the frequency producing the maximum EME from the EUT.
The spectrum was scanned from 150 kiz to 30 Mz with 15 s sweep time.

The frequency producing the maximum level was re-examined using the EMI test receiver.
(Rohde & Schwarz ESR3).

The detector functions were set to quasi-peak mode & CISPR average mode.

The bandwidth of receiver was set to 9 kilz. The EUT, support equipment, and interconnecting
cables were arranged and manipulated to maximize each EME emission.

Each emission was maximized by; switching power lines; varying the mode of operation or
resolution; clock or data exchange speed; scrolling H pattern to the EUT and of support
equipment, and powering the monitor from the floor mounted outlet box and computer aux AC
outlet, if applicable; whichever determined the worst case emission.

Each EME reported was calibrated using the R&S signal generator.

l%,uF

.O#E
I\ o
50 pH 50 pH
1k 0.1 4F 0.1 4F 1k

L_J L_J —1
Fig. 2. LISN Schematic Diagram

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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DESCRIPTION OF TESTS

15m |

Radiated Emissions

Measurement were made indoors at 10 m & 3 m using antenna, signal conditioning unit and
EMI test receiver to determine the frequency producing the maximum EME.

Appropriate precaution was taken to ensure that all EME from the EUT were maximized and
investigated. The Technology configuration, clock speed, mode of operation or video resolution,
turntable azimuth with respect to the antenna was note for each frequency found.

The spectrum was scanned from 0.15 M to 30 M using Loop Antenna

(ROHDE & SCHWARZ, HFH2-Z2) and from 30 Miz to 1 000 M using TRILOG Broadband Test
Antenna (Schwarzbeck, VULB 9163). 1 GHz to 6 GHz and 6 GHz to 18 GHz, Double Ridged
Horn Antennas (ROHDE & SCHWARZ, HF907) was used.

The test equipment was placed on a Styrofoam table.

Final Measurements were made indoors at 3 m using Loop Antenna

(ROHDE & SCHWARZ, HFH2-Z2) for measurement from 0.15 to 30 Mz with RBW 9 kiz and
made indoor at 10 m using TRILOG Broadband Test Antenna (Schwarzbeck, VULB 9163) for
measurement from 30 Miz to 1 000 M with RBW 120 kiz and made indoors at 3 m using
Double Ridged Horn Antennas (ROHDE & SCHWARZ, HF907).

The detector function were set to quasi peak mode and the bandwidth of the receiver

were setto 9 kifz, 120 kilz and peak mode 1 Mz depending on the frequency or type of

signal.

The Double Ridged Broadband Horn antenna was tuned to the frequency found during
preliminary radiated measurements.

The EUT support equipment and interconnecting cables were re-configured to the setup
producing the maximum emission for the frequency and were placed on top of a 0.8 m high
non- metallic 1.0 X 1.5 meter table.

The EUT, support equipment and interconnecting cables were re-arranged and manipulated to
maximize each EME emission.

The EUT is rotated about its vertical axis on the turntable, and the polarization and height of
the receiving antenna are varied to obtain the highest field strength on the particular frequency
under observation.

Each EME reported was calibrated using the R/S signal generator.

'- : f ! - 30m i
100m 30m ! i I

Fig. 3. Dimensions of 10 semi anechoic chamber

2m ’ 8.85m

Fig. 4. Dimensions of 3 m full anechoic chamber

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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TEST DATA

Test Report No.: REP023127
FCC Certification

Radiation Hazard

i Maximum Leakage Limit
Probe Location
[mMW/Cm2] [MW/Cm2]

A 0.10 1.00
B 0.10 1.00
C 0.10 1.00
D 0.10 1.00
E 0.10 1.00
F 0.10 1.00
G 0.10 1.00
H 0.10 1.00

Input Power Measurement

Operation mode P rated (W) P (W) dP (%) Required dP (%)
Power Input 1650 1814 9.04 +15%
Qutput Power Measurement

Quantity of | Mass of the Ambient Initial Final Heating Power

Water container temperature | temperature | temperature time output

[mi] [g] [cl [°cl [°cl [s] (W]

1000 405 23.5 10.0 20.3 44 959

Formula :
5 4.187 X Mw X (T1 = To) + 0.55 x mc X (T1—Ta)
- t

NOTE :

P  is the microwave power output (W)

my is the mass of the water (g)

mc¢ is the mass of the container (g)

Ta is the ambient temperature (C)

To istheinitial temperature of the water (C)

T1 isthe final temperature of the water (C)

t is the heating time (s), excluding the magnetron filament heating-up time.

o

Tested by : Seunghyuk Yoo

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA

NKQF-27-23 (Rev. 0)
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Freguency measurements

» Frequency vs Line Voltage Variation Test

[Room Temperature : 22.1 £ 1.0 °C]

Line Voltage *Pole Frequency Allowed Tolerance for
Variation (AC V) [Miz] the ISM Band
H Lower: 2413.65
H Upper: 2473.96
96 (80 %)
V Lower : 2404.31
V Upper: 2475.45
H Lower : 2403.90
H Upper : 2475.76
108 (90 %)
\Y Lower : 2408.15
V Upper : 2474.80
H Lower :  2455.48
120 (100 %) H Upper: 2476.16 Lower : 2 400 Mkt
0
V Lower : 2409.08 Upper : 2 500 Mk
V Upper: 2475.12
H Lower: 2439.89
H Upper: 2480.56
132 (110 %)
V Lower: 2417.00
V Upper: 2477.12
H Lower :  2444.56
H Upper : 2476.65
150 (125 %)
V Lower: 2404.39
V Upper : 2477.54
NOTE :
1. *Pol. H =Horizontal V = Vertical

2. Initial load : 1 000 =Z of water in the beaker.

3. Line voltage varied from 80 % to 125 %.
4.1SM Frequency : 2 450 Mz, Tolerance : £ 50 Mz

RESULT : Pass

o

Tested by : Seunghyuk Yoo

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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TEST DATA

» Frequency vs Load Variation Test

[Room Temperature : 22.1 £ 1.0 °C]

Volume of water Frequency Allowed Tolerance for
*)Pole

(me) [Mz] the ISM Band
H Lower: 2421.95
H Upper . 2468.27

200
V Lower: 242041
V Upper: 2469.64
H Lower:  2409.49
H Upper: 2482.39

400
V Lower :  2455.56
V Upper: 2489.20
H Lower: 2443.95

600 H Upper: 2487.79 Lower : 2 400 Mk
\Y Lower : 2431.63 Upper : 2 500 Mk
V Upper:. 2481.24
H Lower: 2407.70
H Upper: 2476.95

800 =
V Lower: 2417.33
V Upper: 2494.14
H Lower:  2455.48
H Upper: 2476.16

1000
V Lower :  2409.08
V Upper: 2475.12

NOTE :

1. *Pol. H =Horizontal, V = Vertical

2. The water load was varied between 200 m¢ to 1 000 mf.

3. Frequency was measured by using nominal voltage (AC 120 V).
4.I1SM Frequency : 2 450 M Tolerance : + 50 Mt

RESULT : Pass

o

Tested by : Seunghyuk Yoo

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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Conducted Emissions

FCC ID : ASLMEGOOOA

[Room Temperature : 21.1 + 1.0 °C]

Test 112
Common Information
Test Description: Conducted emission (MK-24-E-001T)
Test Site: Shielded room
Test Standard: FCC Part 18
Enwvironment Conditions: AC 120V, 80 Hz
Operator Mame: SeungHyukfoo
Maode: Microwave Mode
Full Spectrum
Full Spectum
0T
5
&0 Tabiea Distufbants Woilage of Mains Clast B Q
a5+
s+ TaokeA 9.2 iD ;'.r:a-'!:e_; tage o Maln asE B AW
L ‘ |
451 ¥
- &
a0 *
= *
o
-
E 35
n
L
g
25T
201
121
0T
D t t ———t+ t t ———t+ t |
150k 300 400 500 BOD 1M ZM M 4M SM 6 B 10M 20 30M
Frequency in Hz
1/8/2024 2:12:38 PM

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA

Page 13 of 69
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Test 212
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Meas. Time | Bandwidth | Line | Filter
(MHz) IdBuWY (dEuV) | (dBuhl | {dB) (ms) {kHz)
0.179850 44.72 —| 6403 19.31 15000.0 9.000| L1 ON
0.179850 — 2587 5403 28.18 15000.0 9.000| L1 ON
0. 213670 43.24 —| 6261 19.37 15000.0 9.000 | L1 ON
0.213670 — 25.51| 5261 27.09 15000.0 9.000| L1 ON
1] 46 77 —| G086 14.09 15000.0 900001 ON
0.263400 — 35.18| S0.BE 15.67 15000.0 9.000| L1 ON
4075 —| 5650 1573 15000.0 900001 ON
0.4693935 — 31.93| 4650 14.51 15000.0 9.000| L1 ON
0.955950 39.20 —| S6.00 16.80 15000.0 9.000| L1 ON
0.955950 — 2673 4600 1927 15000.0 900001 ON
72515 40.33 —| ©&0.00 19.67 15000.0 9.000| L1 ON
L2513 — 29| 5000 2271 15000.0 900001 ON
7.379670 42.81 —| ©&0.00 17.19 15000.0 9.000| L1 ON
71.379670 — 30.20| 50.00 19.80 15000.0 9.000| L1 ON
T.68T125 42.35 —| ©&0.00 17.65 15000.0 9.000 | L1 ON
T.68T125 — 30.62| 50.00 19.38 15000.0 9.000] L1 ON
[continuation of the "Final_Result” table from column 14 )
Frequency Coar. | Cormment
[MHz) (dB}
04738501 100
0179850 | 10.0
0. 213670 ]
0.213670 5.8
0.263400 8.7
0. 263400 a7
0.4693935 5.9
0469335 ]
0.955950 5.8
0.955950 5.8
T.H2515 5.9
72515 5.9
TATIET0 ]
7.379670 5.9
7687125 | 10.0
T6BT125] 10.0
11872024 2:12:38 PM
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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NOTES:

1. Measurements using quasi-peak mode & average mode.

2. If no frequencies are specified in the tables, no measurement for quasi-peak
or average was necessary.

3.Line: L =Line, N =Neutral

4. The limit for consumer device is on the FCC Part section 18.307(b).

4

Tested by : Seunghyuk Yoo

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 15 of 69
FCC ID: A3LME6000A
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Radiated Emissions (150 kiz to 30 Mk)

FCC ID : ASLMEGOOOA

[Room Temperature : 20.6 £ 1.0 °C]

Test 112
Common Information
Test Description: Radiated Emission(MK-24-E-0017)
Test Site: 10 m chamber
Test Standard: FCC Part 18
Enwvironment Conditions: AC 120V, 80 Hz
Operator Mame: SeungHyuk Yoo
Mode: Microwave Mode
Full Spectrum
Full Spectum
T
65
&0 Tii: Gidss B Groug . Radated distyrpapce i 3m  Magnsiic fgld Op
55
S0
43
40
35
30
28
E 20
&
2 s
]
5 10T
=1
o+
s
-10T F 3
_15 -
=207 e
L 4
=351 & .
-3 T
=357
t "+ t t ——t—t++ t |
150K 300 400500 800 1M M 3M 4M 5M B E 10M M 30M
Frequency in Hz
1122024 7:51:38 AM

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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Test 212
Final Result
Frequency GuasiPeak Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth
| (dBuwAim) | ] {mys) {kHz) {cm) {deg] |
0.308029 -22.63 9.3 B1.94 150000 9000 2000(H 160.0
0.804065 -26.13 2934 B5.46 130000 9000 2000(H 156.0
101110 -11.28 9.H T0.59 150000 S000{ 2000([H 180.0
9. 122559 2323 9.3 84.58 150000 S.000( 2000V 263.0
11651029 -18.76 293 I8.07 12000.0 000 2000 1380
13.T93206 -19.13 9.3 T8.44 150000 S.000( 2000V 335.0
(ecntinuation of the "Final_Result” table from column 13 )
Frequency Covr. Comment
[MHz} [dBim}
0 08029 822
0.804065 423
1041110 819
9122559 818
11.651029 419
13 79306 818
111252024 T:51:38 AM

NKQF-27-23 (Rev. 0)

<Radiated Measurements at 3 meters >

SAMSUNG ELECTRONICS Co., Ltd.
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NOTES:

1. *Pol. H=Horizontal V = Vertical

2. *AF + CL + Amp. = Antenna Factor + Cable Loss + Amplifier.
3. Distance Correction factor : 40 * log (300 / 3) =80 dBuV/m

4. The limit at 300 meters is 20 * log (25 * SQRT (RF Power / 500))

5. All other emissions were measured while a 700 m¢ load was placed in the center of the oven.
6. The limit for consumer device is on the FCC Part section 18.305.

e

Tested by : Seunghyuk Yoo

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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TEST DATA

Radiated Emissions (30 Mk to 1 (iz)

FCC ID : ASLMEGOOOA

[Room Temperature : 20.6 + 1.0 C]

1/2

Test Report
Common Information
Test Description: Radiated Emissicn(MK-24-E-D017)
Test Site: 10 m chamber
Test Standard: FCC Part 18
Envircnment Conditions: AC 120 v, 80 Hz
Operator Mame: SeungHyuk Yoo
Mode: Microwave Mode
Full Spectrum
Full Spectrum
g5
FCC Ph 15 Fadigled emissiof 10m QF

50F

st

4

45+

at

Level in dBulin
i
P
+—t

T 1 T T
30M a0 &0 an0  100M 200 200 400 500 EID 1G
Frequency in Hz

1/111/2024 8:30:57 AM

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 19 of 69
FCC ID: ASLMEG000A
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212
Final Result
Frequency GuasiPeak Limit Margin | Meas. Time | Bandwidth | Height | Pol | Azimuth
| (dBuvim) | (dBuVim) { (dB} {ms} {kHz) | fcm)
T0.578333 12.34 6026 47.92 15000.0 120000 | 352.0(V 108.0
125.T06667 15.54 6026 4472 1500:0.0 120000 | 213.0(V 8.0
129 425000 11.48 6026 48.78 15000.0 120000 | 170.0(H -3.0
142 304444 18.39 6026 41.87 150000 120000 | 400.0(H 6.0
21.14 026 12 130000 J20000] 4000(H 2720
245 9B666T 19.36 6026 40.30 150000 120,000 | 380.0(V 170.0
(continuation of the "Final_Result” table from column 13 .}
Frequency Corr. Comment
(MHz} (dBJm)
0578333 392
125. 706667 -35.1
129 425000 -3o.d
142 304444 -3a.7
196.5T0:356 -31.2
L 245 JBEEET 287
1111/2024 G:38:57 AM

<Radiated Measurements at 10 meters>

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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NOTES:

1. *Pol. H = Horizontal V = Vertical

2. *AF + CL + Amp. = Antenna Factor + Cable Loss + Amplifier.
3. Distance Correction factor : 20 * log (300/10) = 29.5 dB tN/m

4. The limit at 300 meters is 20 * log (25 * SQRT (RF Power/500))

5. All other emissions were measured while a 700 m¢ load was placed in the center of the oven.
6. The limit for consumer device is on the FCC Part section 18.305.

o

Tested by : Seunghyuk Yoo

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA



< Neka Test Report No.: REP023127
FCC Certification
TEST DATA

Radiated Emissions (Above 1 (i)

FCC ID : ASLMEGOOOA

[Room Temperature : 21.2 + 1.0 C]

Frequency Pol* Ant'enna Turntable Reading Total Result at 3 m Results Limits
Heights Angles Level Loss** K at 300 m at 300 m
(MHz) (H/V) (cm) () (dBpV) (dB) (dBpV/m) (uV/m) (uV/m) (wV/m)
4889 \" 100 215 31.94 3.3 35.24 57.81 0.0100 0.58 70.81
7342 \" 100 235 25.95 7.2 33.15 45.45 0.0100 0.45 70.81
8459 \" 100 351 25.87 8.6 34.47 52.91 0.0100 0.53 70.81
9796 \" 100 212 24.86 10.5 35.36 58.61 0.0100 0.59 70.81
9891 H 100 350 29.27 10.5 39.77 97.39 0.0100 0.97 70.81
10118 \" 100 339 26.00 11.1 37.1 71.61 0.0100 0.72 70.81
17900 \" 100 208 21.24 32 53.24 459.20 0.0100 4.59 70.81
<Radiated Measurements at 3 meters>
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



( Neka Test Report No.: REP023127

FCC Certification
NOTES:
1.*Pol. H =Horizontal V=Vertical
2. ** Total Loss = Antenna Factor + Cables Loss + Amplifier + HPF (High Pass Filter)
3. Field Strength (at 300 m) (uV/m) = K * 10 [Fieldstrength at 3m (dBuV/m) / 20]
4. Where K is given by :

Frequency K

1830 MHz .0046
2745 MHz .0070
3660 MHz .0090
4575 MHz and above .0100

For frequencies between those given in the table, the value of K is determined by linear
interpolation.
5. The limit at 300 meters is 25 * SQRT (RF Power/500)
6. Load for measurement of radiation on second and third harmonic : Two loads,
one of 700 m/ and the other of 300 »/, of water were used. Each load was tested
both with the beaker located in the center of the oven and with it in the corner.
7. The test was performed at peak detector mode with average.
8. The limit for consumer device is on the FCC Part section 18.305.

4

Tested by : Seunghyuk Yoo

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Frequency 2.4500000 GHz

o 1Pk Max
D3[1] -26.06 dB

242000 MHz
M1[1] 112,19 dBuv/m

120 depv/mr

110 dBpV/mr

247153900 GHz.

100 dBpt/m e TRl lg] PPN

a0 dep/m | IWeFY |

Dz i

80 dBPY /1 e vl

70 dBpv/me

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
CF 2.45 GHz 30.0 MHz/

30001 pts

Span 300.0 MHz

2 Marker Table

2.471539 GHz
-57.888 MHz
2.42 MHz

M1 1
D2 M1 1
D3 M1 1

112,19 dBpV/m
-28.46 dB
-26.06 dB

Horizontal (96 V, 1 000 mf)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
@ ALt 40 dB ® SWT 50 ms ® VBW 3 MHz
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Mode Sweep

Frequency 2.4500000 GHz

o 1Pk Max

D3[1] -26.14 dB

299006 MHz
M1[1] 11506 dBuv/m

120 depv/mr

110 dBpV/mr

247245900 GHz.

100 dBpi/re =i

90 dBpY e

=)

80 dBPY /1

70 dBpY /M

60 dBpN e

50 dBpY /e

40 dBpY/me

—

CF 2.45 GHz 30001 pts

30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1
D2 M1
D3 M1

2.472459 GHz
-68.148 MHz
2.99 MHz

115.06 dBpV/m
-26.26 dB
-26.14 dB

NKQF-27-23 (Rev. 0)

Vertical (96 V, 1 000 mf)

SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
@ ALt 40 dB ® SWT 50 ms ® VBW 3 MHz
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Mode Sweep

Frequency 2.4500000 GHz

o 1Pk Max

D3[1] -26.05 dB

134:96900 MHz
M1[1] 11161 dBuv/m

120 depv/mr

110 dBpV/mr

244085000 GHz.

100 dBpi/re oM

90 dBpY e

80 dBPY /1

T0 dBpY /e L

60 dBpN e

50 dBpY /e

40 dBpY/me

—

CF 2.45 GHz 30001 pts

| |
30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1
D2 M1
D3 M1

2.44085 GHz
-36.949 MHz
34.909 MHz

111.61 dBpV/m
-26.49 dB
-26.05 dB

NKQF-27-23 (Rev. 0)

Horizontal (108 V, 1 000 m{)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA




Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep

Input 1DC PSS Oon Notch Off
TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Frequency 2.4500000 GHz

o 1Pk Max
D3[1] -27.06 dB

269006 MHz
M1[1] 11535 dBuv/m

120 depv/m T

110 dBpV/mr

247210900 GHz.

100 dBpi/re —_—

a0 dep/m - =

80 dBPY /1

70 dBpy/m— i it

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
CF 2.45 GHz 30.0 MHz/

30001 pts

Span 300.0 MHz

2 Marker Table

2.472109 GHz
-63.958 MHz
2.69 MHz

M1 1
D2 M1 1
D3 M1 1

115.25 dBpV/m
-29.63 dB
-27.06 dB

Vertical (108 V, 1 000 m{)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz

- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

Frequency 2.4500000 GHz

1 Freguency Sweep

01Pk Max

130 dBpW/rme

D3[1] ‘ -26.19 dB

21006 MHz
M1[1] 113.50 dBuv/m

120 depv/mr

110 dBpV/mr

247494900 GHz.

100 dBpi/re -

90 dBpY e

Dz o

80 dBPY /1

70 dBpv/me

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
2.3 GHz 30.0 MHz

2 Marker Table

30001 pts

M1 1
D2 M1 1
D3 M1 1

2.474949 GHz
=19.47 MHz
1.21 MHz

113.50 dBpV/m
-26.19 dB
-26.19 dB

2.6 GHz

Horizontal (120 V, 1 000 m{)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz

- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

Frequency 2.4500000 GHz

1 Freguency Sweep

01Pk Max

130 dBpW/rme

D3[1] ‘ -26.05 dB

13351966 MHz
M1[1] 114.15 dBpv/m

120 depv/mr

110 dBpV/mr -

244160000 GHz.

100 dBpt/m abd LR o |

a0 dep/m £

80 dBPY /1 H¥—H

70 dBpv/me

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
2.3 GHz 30.0 MHz

2 Marker Table

30001 pts

2.4416 GHz
-32.52 MHz
33.519 MHz

M1 1
D2 M1 1
D3 M1 1

114.15 dBpV/m
-28.96 dB
-26.05 dB

2.6 GHz

Vertical (120 V, 1 000 m{)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep

Input 1DC PSS Oon Notch Off
TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Frequency 2.4500000 GHz

o 1Pk Max
D3[1] -26.68 dB

117006 MHz
M1[1] 11334 dBpv/m

120 depv/mr

110 dBpV/mr

246938900 GHz.

100 dBpi/re -

90 dBpY e

80 dBPY /1

70 dBpv/me

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
CF 2.45 GHz 30.0 MHz/

30001 pts

Span 300.0 MHz

2 Marker Table

2.469389 GHz
=29.499 MHz
11.17 MHz

M1 1
D2 M1 1
D3 M1 1

113.24 dBpV/m
-27.55dB
-26.68 dB

Horizontal (132 V, 1 000 m{)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Frequency 2.4500000 GHz

o 1Pk Max

D3[1] -32.51 dB

28:08900 MHz
M1[1] 117.50 dBuv/m

120 depv/mr

<=

110 dBpV/mr

244903000 GHz.

100 dBpt/m A EEL ] | il L

Dz
90 dBpY e

80 dBPY /1

70 dBpv/me it H

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
CF 2.45 GHz 30.0 MHz/

30001 pts

Span 300.0 MHz

2 Marker Table

M1
D2
D3

M1
M1

1 2.44903 GHz
1 -32.029 MHz
1 28.089 MHz

117.50 dBpV/m
-26.13d

B
-32.51 dB

NKQF-27-23 (Rev. 0)

Vertical (132 'V, 1 000 m{)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA




Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

Frequency 2.4500000 GHz

o 1Pk Max

D3[1] -26.50 dB

906006 MHz
M1[1] 11548 dBuv/m

120 depv/mr

110 dBpV/mr

246764900 GHz.

100 dBpi/re -

90 dBpY e

=

80 dBPY /1

70 dBpv/me 1 —

60 dBpN e

50 dBpY /e

40 dBpY/me

—

CF 2.45 GHz 30001 pts

| |
30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1
D2 M1
D3 M1

2.467649 GHz
-23.089 MHz
9.0 MHz

115.48 dBpV/m
-28.02 dB
-26.50 dB

NKQF-27-23 (Rev. 0)

Horizontal (150 V, 1 000 m{)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA




@emko

PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Line Voltage Variation Test

1 Frequency Sweep

MultiView Receiver n Spectrum n
Ref Level 137.00 dBLiv/m @ RBW (6dB) 1 MHz
@ Att 40 dB & SWT S0 ms @ VBW 3MHz Mode Sweep
Input 1DC  PS On Notch Off

TDF Inputl "RE ABOWE 1GHZ. TOF" TOF Input2 "RE ABCHWE 1GHZ TDF"

Frequency 2.4500000 GHz

® 1Pk Max
D3[1] -26.98 dB

130 dBpv/m

120 dBpv/m

59606 MHz
M1[1] 11532 dBpv/m
247294900 GHz

110 depv/m

100 dBpY

a0 depv/mr

80 dBpY A

=
>

70 dBpY/mi

60 dBpY /e

S0 dBpY /e

40 dBpY /e

CF 2.45 GHz

30001 pts 30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1 1
D2 M1 1
D3 M1 1

2.472949 GHz 115.32 dBpV/m
-68.558 MHz -26.49 dB
4.59 MHz -26.98 dB

NKQF-27-23 (Rev. 0)

Vertical (150 V, 1 000 m{)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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Nemko

Test Report No.: REP023127
FCC Certification

PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

MultiView

@ ALt
Input

Receiver

Ref Level 137.00 dBuv/m

10C

u Spectrum

® RBW (6dB) 1 MHz
40 dB ® SWT 50 ms ® VBW

PS On Notch

3 MHz
Off

Mode Sweep

Frequency 2.4500000 GHz

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

1 Frequency Sweep

o 1Pk Max

D3[1]

-26.04 dB

NKQF-27-23 (Rev. 0)

130 dBpW/rme

116:94906 MHz
M1[1] 11609 dBuv/m
2.45122000 GHz

120 depv/m i

110 dBpV/mr

100 dBpt/m L R

90 dBpY e —

[

80 dBPY /1

70 dBpv/me H

60 dBpN e

50 dBpY /e

—

| |
30.0 MHz/

40 dBpY/me
CF 2,45 GHz
2 Marker Table

30001 pts Span 300.0 MHz

2.45132 GHz
=29.369 MHz
16.949 MHz

M1 1
D2 M1 1
D3 M1 1

116.09 dBpV/m
-27.96 dB
-26.04 dB

Horizontal (120 V, 200 mf)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA



Nemko
PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Load Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz
- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"
1 Frequency Sweep

130 dBpW/rme

Frequency 2.4500000 GHz

o 1Pk Max
D3[1] -27.46 dB

2677906 MHz
M1[1] 118.18 dBuv/m

120 depv/mr v

110 dBpV/mr

244286000 GHz.

100 dBpt/m LI° LIt SRdY |

90 dBpY e i &

80 dBPY /1

60 dBpN e

70 dBpy/mr i+ — B yn mp

50 dBpY /e

40 dBpY/me

CF 2.45 GHz

30001 pts

30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1 1
D2 1 1

2.44286 GHz
=22.449 MHz

D3

M1

1 26.779 MHz

118.18 dBpV/m
-26.22 d

B
-27.46 dB

NKQF-27-23 (Rev. 0)

Vertical (120 V, 200 mf)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA




Nemko

PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Load Variation Test

130 dBpv/m

MultiView Receiver n Spectrum n
Ref Level 137.00 dBLiv/m @ RBW (6dB) 1 MHz
@ Att 40 dB & SWT S0 ms @ VBW 3MHz Mode Sweep
Input 1DC  PS On Notch Off

TOF Inputl "RE ABOVE 1GHZ TOF" TOF Input2 "RE ABOVE 1GHZ.TDF"
1 Frequency Sweep

Frequency 2.4500000 GHz

® 1Pk Max
D3[1] -31.45 dB

6:24606 MHz
M1[1] 114.57 dBpv/m

120 dBpv/m

110 depv/m

2.47414900 GHz

100 dBpY

a0 depv/mr

80 dBpY A

=)

70 dBpY /e

60 dBpY /e

S0 dBpY /e

40 dBpY /e

CF 2.45 GHz

30001 pts 30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1 1
D2 M1 1
D3 M1 1

2.474149 GHz 114.57 dBpV/m
-64.658 MHz -26.50 dB
8.24 MHz -31.45 dB

NKQF-27-23 (Rev. 0)

Horizontal (120 V, 400 mf)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Load Variation Test

130 dBpv/m

MultiView Receiver n Spectrum n
Ref Level 137.00 dBLiv/m @ RBW (6dB) 1 MHz
@ Att 40 dB & SWT S0 ms @ VBW 3MHz Mode Sweep
Input 1DC  PS On Notch Off

TOF Inputl "RE ABOVE 1GHZ TOF" TOF Input2 "RE ABOVE 1GHZ.TDF"
1 Frequency Sweep

Frequency 2.4500000 GHz

® 1Pk Max
D3[1] -28.05 dB

116761606 MHz
M1[1] 116.37 dBpv/m

120 dBpv/m

110 depv/m

2.47858900 GHz

100 dBpY

a0 depv/mr

80 dBpY A

7O dBpY e

60 dBpY /e

S0 dBpY /e

40 dBpY /e

CF 2.45 GHz

30001 pts 30.0 MHz/

Span 300.0 MHz

2 Marker Table

M1 1
D2 M1 1
D3 M1 1

2.478589 GHz 116.37 dBpV/m
=23.029 MHz -27.76 dB
10.61 MHz -28.05 dB

NKQF-27-23 (Rev. 0)

Vertical (120 V, 400 mf)

SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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Test Report No.: REP023127
FCC Certification

PLOTS OF EMISSIONS

® Frequency vs Load Variation Test

MultiView

@ ALt
Input

Receiver

Ref Level 137.00 dBuv/m

10C

u Spectrum

® RBW (6dB) 1 MHz
40 dB ® SWT 50 ms ® VBW

PS On Notch

3 MHz
Off

Mode Sweep

Frequency 2.4500000 GHz

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

1 Frequency Sweep

o 1Pk Max

D3[1]

-26.04 dB

NKQF-27-23 (Rev. 0)

130 dBpW/rme

6:98000MHz
M1[1] 11508 dBuv/m
2.48080900 GHz

120 depv/mr

110 dBpV/mr

100 dBpi/re

90 dBpY e

[
»

80 dBPY /1

70 dBpv/me i

60 dBpN e

50 dBpY /e

—

| |
30.0 MHz/

40 dBpY/me
CF 2,45 GHz
2 Marker Table

30001 pts Span 300.0 MHz

2.480809 GHz
-36.859 MHz
6.98 MHz

M1 1
D2 M1 1
D3 M1 1

115.08 dBpV/m
-27.37 dB
-26.04 dB

Horizontal (120 V, 600 mf)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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PLOTS OF EMISSIONS

Test Report No.: REP023127
FCC Certification

® Frequency vs Load Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz

- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

Frequency 2.4500000 GHz

1 Freguency Sweep

01Pk Max

130 dBpW/rme

D3[1] ‘ -26.41 dB

3:95000 MHz
M1[1] 11621 dBuv/m

120 depv/mr

110 dBpV/mr

247728900 GHz.

100 dBpi/re

90 dBpY e

80 dBPY /1

T0O dBpv /e

60 dBpN e

50 dBpY /e

40 dBpY/me

2.3 GHz
2 Marker Table

M1 1
D2 M1 1
D3 M1 1

30001 pts

30.0 MHz

2.477289 GHz
-45.659 MHz
3.95 MHz

116.21 dBpV/m
-26.77 dB
-26.41 dB

2.6 GHz

NKQF-27-23 (Rev. 0)

Vertical (120 V, 600 mf)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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Test Report No.: REP023127
FCC Certification

® Frequency vs Load Variation Test

MultiView n Spectrum u

Ref Level 137.00 dBuv/m ® RBW (6dB) 1 MHz
@ Att 40 dB ® SWT 50 ms @ VBW 3 MHz
Input 1DC  PS On Notch Off
TOF Inputi "RE ABOVE 1GHZ. TDF" TDF Input2 "RE ABOVE 1GHZ. TDF"

Receiver

Mode Sweep

Frequency 2.4500000 GHz

1 Frequency Sweep

0 1Pk Max

130 dBpv/m

D3[1] ‘ 29,14 dB

120 depW/m

[2:27000 MHz
M1[1] 113.96 dBpv/m
247467900 GHz

110 dBpW/m

100 dBpv/m gl LS [Hef 1.

90 dBpY A o7

80 dBpY

70 dBpY e

60 dBpY A

S0 dBpY A

—

40 dBpY A

[ I
2.3 GHz 30001 pts 30.0 MHz/

2.6 GHz

2 Marker Table

M1
Dz
D3

M1
M1

2.474679 GHz
-66.979 MHz
2.27 MHz

113.96 dBpV/m
-26.83 d

B
-29.14 dB

NKQF-27-23 (Rev. 0)

Horizontal (120 V, 800 mf)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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FCC Certification
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® Frequency vs Load Variation Test

MultiView Receiver n Spectrum n .

Ref Level 137.00 dBLv/m ® RBW (6dB) 1 MHz

® Att 40 dE & SWT 50 ms @ VBW 3 MHz Mode Sweep Frequency 2.4500000 GHz
Input iDc  PS On Notch Off

TDF Inputl "RE ABOWVE 1GHZ.TDF" TDF Input2 "RE ABOVE 1GHZ. TDF"

1 Frequency Sweep 0 1Pk Max

D3[1] ‘ -26.32 dB
130 dBpv/ 123:87900 MHz
M1[1] 114.26 dBpv/m
120 dBpv/m 247025900 GHz

110 dBpv/m _

100 dBpy/m L wl L0 L) gy

a0 dBp/m

=0
>

20 depy/m

70 dBpy/m -

&0 dBpv,

50 dBpv,

—

I I
30.0 MHz/ 2.6 GHz

40 dBpy/m:
2.3 GHz
2 Marker Table

30001 pts

M1 1 2.470259 GHz 114.26 dBpV/m
D2 11 1 -52.929 MHz -26.50 dB
03 M1 1 23.879 MHz -26.32 dB

Vertical (120 V, 800 mf)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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® Frequency vs Load Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz

- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

Frequency 2.4500000 GHz

1 Freguency Sweep

01Pk Max

130 dBpW/rme

D3[1] ‘ -26.19 dB

21006 MHz
M1[1] 113.50 dBuv/m

120 depv/mr

110 dBpV/mr

247494900 GHz.

100 dBpi/re -

90 dBpY e

Dz o

80 dBPY /1

70 dBpv/me

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
2.3 GHz 30.0 MHz

2 Marker Table

30001 pts

M1 1
D2 M1 1
D3 M1 1

2.474949 GHz
=19.47 MHz
1.21 MHz

113.50 dBpV/m
-26.19 dB
-26.19 dB

2.6 GHz

Horizontal (120 V, 1 000 m{)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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® Frequency vs Load Variation Test

MultiView Receiver u Spectrum n
Ref Level 137.00 dBuv/m @ RBW (6dB) 1 MHz

- ALt 40 dB ® SWT 50 mz & VBW 3 MHz Mode Sweep
Input 1DC PSS Oon Notch Off

TDF Inputl "RE ABOVE 1GHZ TDF" TDF Input2 "RE ABOVE 1GHZ TDF"

Frequency 2.4500000 GHz

1 Freguency Sweep

01Pk Max

130 dBpW/rme

D3[1] ‘ -26.05 dB

13351966 MHz
M1[1] 114.15 dBpv/m

120 depv/mr

110 dBpV/mr -

244160000 GHz.

100 dBpt/m abd LR o |

a0 dep/m £

80 dBPY /1 H¥—H

70 dBpv/me

60 dBpN e

50 dBpY /e

—

40 dBpY/me

| |
2.3 GHz 30.0 MHz

2 Marker Table

30001 pts

2.4416 GHz
-32.52 MHz
33.519 MHz

M1 1
D2 M1 1
D3 M1 1

114.15 dBpV/m
-28.96 dB
-26.05 dB

2.6 GHz

Vertical (120 V, 1 000 m{)

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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Test Report No.: REP023127

PLOTS OF EMISSIONS

FCC Certification

® Radiated Emissions (Above 1 GHz)

Test Site:

Maode:

Levvel in dBuin

Test Standard:
Envircnment Conditions: AC 120 W, 80 Hz
Operator Mame:

1207

115

110

105

100

85

BSA

EQ

T3

Test Report

Common Information

Test Description:

Radiated Emission(MK-24-E-0017)
10 m chamber {3m)
FCC Part 18

SeungHyuk Yoo
4288

Full Spectrum

Full Spectum

ECr DAEE " BAHratan By -3

[
B L B o S

48384 95

t t t t t t t t t |
4386 4883 4390 4892 4504 4E94.895
Frequency in MHz

112172024

2:11:04 PM

NKQF-27-23 (Rev. 0)

4894.91 MHz

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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Test Report No.: REP023127

PLOTS OF EMISSIONS

FCC Certification

® Radiated Emissions (Above 1 GHz)

Common Information
Test Description:

Test Site:

Test Standard:

Envircnment Conditions:
Operator Mame:

Maode:

Full Spectrum

20T
115:
11071
105 T

100 1

Test Report

Radiated Emission{MK-24-E-0017)
10 m chamber (3m)

FCC Part 18

AC 120 W, 80 Hz

SeungHyuk Yoo

7242

Full Spectum

o T Rl ahiEesh - 3m

Lewel in dBu\im

7337 T7.338 T334

t
T4 7.3 T34z 7343 T.344 7.345 7348 T.34T

Frequency in GHz

1/21/2024

2:17:18 PM

NKQF-27-23 (Rev. 0)

7 342.48 MHz

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA



( Neka Test Report No.: REP023127
FCC Certification
PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

Test Report

Common Information

Test Description: Radiated Emission(MK-24-E-0017)
Test Site: 10 m chamber {3m}

Test Standard: FCC Part 18

Environment Conditions: AC 120V, 80 Hz

Operator Mame: SeungHyuk Yoo

Maode: 2450

Full Spectrum
Full Spectum

120
115
110
105

100

L Pt 18- Rk sk s 3m

Lewved in dBuMm

[ I e e e B B B B . R R R R —
B.455 B.456 8.457 B.458  85.4509 8.46 8.461 462 B463  B.464 B4ES

Frequency in GHz

112172024 8:23:28 PM

8 464.05 MHz

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 46 of 69
FCC ID: A3LME6000A
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PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

Test Report

Common Information

Test Description: Radiated Emission(MNK-24-E-D017)
Test Site: 10 m chamber (3m)

Test Standard: FCC Part 18

Environment Conditions: AC 120 W, 80 Hz

Operator Name: SeungHyuk Yoo

Mode: arveg

Full Spectrum

Full Spectrum

120
115
10
105
100

85

BS
EQ

T3

FCC PR TS Badialed amissiar - Jm

Lavel in dBulim

o & @ B W B W8 & 8 KB R H A B F R8RS TS

[ o e e 5 BN S B B S S B R S B R
971 9792 9733 9.794 9.7%5 5.TI6 9.797 L.7aIE 9,799 9.8 9801
Frequency in GHz

1/21/2024 2:20:07 PM

9 800.38 MHz

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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FCC Certification

PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

Common Information
Test Description:

Test Site:

Test Standard:

Environment Conditions:
Operator Mame:

Maode:

Full Spectrum

120
115
110
105
100

Test Report

Radiated Emission(MK-24-E-0017)
10 m chamber (3m)

FCC Part 18

AC 120V, 80 Hz

SeungHyuk Yoo

2301

Full Specium

Level in dBuvimn

o
&
ettt

5.E3E 9.8&T 9.568

9.389 989 5.E9 9392

Frequency in GHz

95593 9.894 9855 5 E96

121/2024

©:33:25 PM

NKQF-27-23 (Rev. 0)

9 888.34 MHz

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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PLOTS OF EMISSIONS

® Radiated Emissions (Above 1 GHz)

Test Report

Cemmeon Information

Test Description: Radiated Emission(MNK-24-E-D017)
Test Site: 10 m chamber (3m}

Test Standard: FCC Part 18

Envirenment Conditions: AC 120V, 80 Hz

Operator Mame: SeungHyuk Yoo

Maode: 10118

Full Spectrum

Full Spectum

FLC P atteg apmissitn S

Lewval in dBuVim

T t t t t

t t
10.113 10114 10115 10L116

t t t t t
10117 10118 10113

Frequency in GHz

t t
1012 100421 1022 10.123

1/21/2024 @:30:18 PM

10 121.17 MHz

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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Test Report No.: REP023127
FCC Certification

® Radiated Emissions (Above 1 GHz)

Common Information
Test Description:

Test Site:

Test Standard:

Envircnment Conditions:
Operator Mame:

Maode:

Full Spectrum

120
115
110
105
100

85

BS
BQ

[

Test Report

Radiated Emission(MK-24-E-0017)
10 m chamber {3m)

FCC Part 18

AC 120V, 80 Hz

SeungHyuk Yoo

17800

Full Spectrum

ECT B {5 B

FR i 4 1 i

70

B5

g5

Lavel in dBulim

=0

43

[ e e e

17686896 17.887 17698 17.89%

1
178 17.901
Frequency in GHz

17802 17803 17904 179037206

1/21/2024

:44:16 PM

NKQF-27-23 (Rev. 0)

17 900.01 MHz

FCC ID: ASLMEGOOOA

SAMSUNG ELECTRONICS Co., Ltd.
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ACCURACY OF MEASUREMENT

The Measurement Uncertainties stated were calculated in accordance with the requirements of
measurement uncertainty contained in CISPR 16-4-2 with the confidence level of 95 %

1. Conducted Uncertainty Calculation

Uncertainty of Xi
Coverage
. fact i ) .
Source of Uncertainty Xi Value Probability actor L(‘gé')) Ci Clc;jéxo
(dB) Distribution k (dB)
Receiver reading Ri + 0.01 normal 1 1.00 0.01 1 0.01
AMN Voltage division factor LAMN + 0.16 normal 2 2.00 0.08 1 0.08
Sine wave voltage dvsw + 0.18 normal 2 2.00 0.09 1 0.09
Pulse amplitude response dVPA + 0.70 normal 2 2.00 0.35 1 0.35
Pulse repetition rate dVPR | + 0.70 normal 2 200 | 035 | 1 0.35
response
Noise floor proximity dVNF + 0.00 rectangular J3 0.00 1 0.00
AMN VDF frequency interpolation | dVFI + 0.10 rectangular J3 0.06 1 0.06
AMN Impedance dz +2.60 Triangular \/E 1.10 1 1.10
-2.70
Mismatch : AMN-Receiver M + 0.07 U-Shaped N 0.05 1 0.05
Combined Standard Uncertainty Normal uc=1.22dB
Expended Uncertainty U Normal (k = 2) U =2.44 dB (CL is approx. 95 %)
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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2. Radiation Uncertainty Calculation (Below 1 %)
Uncertainty Of Xi Coverage
. ) factor u(Xi) _ Ci u(Xi)
Source of Uncertainty Xi Value Probability (dB) Ci (dB)
(dB) Distribution k
Receiver reading Ri +0.08 normal 1 1.00 0.08 1 0.08
Sine wave voltage dVsw +0.18 normal 2 2.00 0.09 1 0.09
Pulse amplitude response dVpa +0.58 normal 2 2.00 0.29 1 0.29
Pulse repetition rate AVor +0.35 normal 2 200 | 018 | 1 0.18
response
Noise floor proximity dVnt +0.50 normal 2 2.00 0.29 1 0.29
Antenna Factor Calibration Ar +1.30 normal 2 2.00 0.65 1 0.65
Antenna Directivity Ap +0.50 rectangular J3 0.29 1 0.29
Antenna Factor Height
Dependence An +1.00 rectangular J3 0.58 1 0.58
Antenna Phase Centre Variation Ap +0.06 rectangular J3 0.03 1 0.03
Antenna Factor Frequency )
Interpolation Ai +0.30 rectangular J3 0.17 1 0.17
Site Imperfections Si +4.00 triangular J6 1.63 1 1.63
Measurement Distance Variation Dv +0.10 rectangular J3 0.06 1 0.06
Antenna Balance Dbal +0.90 rectangular J3 0.52 1 0.52
Cross Polarisation Dcross +0.90 rectangular J3 0.52 1 0.52
Mismatch M ’_“f-gg U-Shaped NA 070 | 1 0.70
Combined Standard Uncertainty Normal Uc=2.19 dB
Expended Uncertainty U Normal (k = 2) U =4.38 dB (CL is approx. 95 %)
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA



‘ Neka Test Report No.: REP023127

FCC Certification

3. Radiation Uncertainty Calculation (Above 1 %)

Uncertainty of Xi Coverage
Ci
factor u(Xi)
Source of Uncertainty Xi Value Probability Ci u(Xi)
(dB)
(dB) Distribution (dB)
k
Receiver Reading Ri + 0.26 normal 1 1 0.26 1 0.26
Preamplifier gain Gp + 0.23 normal 2 2 0.12 1 0.12
Receiver Sine Wave dVsw + 0.27 normal 2 2 0.14 1 0.14
Instability of preamp gain dGpw + 1.2 rectangular \/5 0.70 1 0.70
Noise Floor Proximity dvnf + 0.70 rectangular ﬁ 0.40 1 0.40
Antenna Factor Calibration AF + 1.40 normal 2 2 0.70 1 0.70
Directivity difference AD + 3.00 rectangular ﬁ 0.87 1 0.87
Phase Centre location AP + 0.30 rectangular \/5 0.17 1 0.17
Antenna Factor Frequency .
+
Interpolation Ai + 0.30 rectangular ﬁ 0.17 1 0.17
Site Imperfections Si + 3.00 triangular J6 1.22 1 1.22
Effect of setup table material dANT + 1.50 rectangular ﬁ 0.87 1 0.87
Separation distance dD + 0.30 rectangular \/5 0.17 1 0.17
Cross Polarization DCross + 0.90 rectangular ﬁ 0.52 1 0.52
Mismatch +0.89
(antenna—Preampilifier) M -1.00 U-Shaped ‘/E 0.70 ! 0.70
Mismatch +1.32

(preamplifier—-receiver) M -1.56 U-Shaped ‘/§ 1.10 ! 110

Combined S_tandard Normal uc=2.51dB

Uncertainty
Expended Uncertainty U Normal (k = 2) U =5.02 dB (CL is approx. 95 %)
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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LIST OF TEST EQUIPMENT

No. | Instrument Manufacturer Model Serial No. Calibration | Calibration
Due Date Interval
EMI TEST
1 RECEIVER Rohde & Schwarz ESR3 102930 2024.07.03 1 year
2 Software Rohde & Schwarz EMC32 Version 11.50 - -
TWO-LINE V-
3 NETWORK Rohde & Schwarz ENV216 102829 2024.07.04 1 year
EMI TEST
4 RECEIVER Rohde & Schwarz ESW44 103221 2025.01.09 1 year
5 Software Rohde & Schwarz EMC32 Version 11.50 - -
g | JRILOG Broadband | o \yar7BECK VULB 9163 | 01432 2025.06.16 | 2 years
Test Antenna
7 ATTENUATOR FAIRVIEW SA3N5W-06 | N/A 2025.01.09 1 year
8 AMPLIFIER Sonoma Instrument 315 420127 2024.07.03 1 year
g | OpenSwichand | oopg0 ¢ Schwarz 0SP230 101830 -
Control Unit
TILT ANTENNA . MA4640/800
10 MAST innco systems GmbH XP-EP N/A - -
11 Turntable innco systems GmbH | DT3000-3t N/A - -
. C03000/1373/52
12 CONTROLLER innco systems GmbH | CO3000 520621/P - -
13 LOOP ANTENNA Rohde & Schwarz HFH2-Z2 100279 2024.03.21 1 year
14 WiFi Filter Bank Rohde & Schwarz uoso N/A - -
DOUBLE RIDGED
15 HORN ANTENNA Rohde & Schwarz HF907 102585 2024.03.30 1 year
16 3;%:‘6" Conditioning | 146 & Schwarz Scu 18 180025 2024.03.30 | 1year
17 Horn Antenna Q-par Angus QSH20S20 8179 2024.07.07 1 year
18 S'r]gi;‘a' Conditioning | ¢ HPE & SCHWARZ | SCU 26 10011 2024.07.05 | 1year
19 Multimeter FLUKE Corporation FLUKE-101 58980136WS 2025.01.09 1 year

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASLMEGOOOA
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APPENDIX A - SAMPLE LABEL

Labeling Requirements

The sample label shown shall be permanently affixed at a conspicuous location on the device and be
readily visible to the user at the time of purchase.

® FCC ID Location of EUT

HOUSEROLIMICROWAYEOVEN T T s0Hz ‘
1 20 Vac |
MO?EL . | p AHAM

l BCBS:;{V‘VAC&R‘ESOUﬂWl e fg""fﬁf ustn
EMA | FCCID: _ ASLOTRIGNS

“”r“ UHINRRIAT A THIS PRODUCT COMPLIES WITH DHHS RULES 21 CFR SUBCHAPTER

A

|
1
|
|
|
1
1
1
|
1
] \\
|

[fsnmsuﬂg HOUSEHOLD MICROWAVE OVEN [ |

MODEL MET1A7710DS 120Vac 60Hz
MANUFACTURED SERIAL No. “—
APRIL-2021 0BQLAWZN4000012Z Loy MIHOWAE IIII USTED

MADE INMALAYSIA | SEMA |  FCC ID: A3LMEGO00A

AT ARSI SOCTN MBI v ooucrconpues s s sy

\k asummmJ/
/Eontains Transmitter Module FCCID: A3LCWAP210M,IC: 6649E-CWAP210M A
This device complies with part 15 of the FCC Rules. Operation is subject
to the following two conditions: _ ] [=]
(1) This device may not cause harmful interference, and i =
(2) This device must accept any interference received, including :
\_ interference that may cause undesired operation. DC6E-007854-00 /
NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd.

FCC ID: ASLMEGOOOA
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APPENDIX B —= PHOTOGRAPHS OF TEST SET-UP

The Conducted Test Picture and Radiated Test Picture and show the worst-case configuration and
cable placement.

® Radiation hazard Test Picture

Frequency measurement Test Picture

TT T Tt

e TT T -
T I Y TrTr.r- Y ik
[, (e et e .y - .-wervr'ﬁ"’""w" -

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd.
FCC ID: ASBLMEGOOOA
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® Conducted Test Picture (Front)

® Conducted Test Picture (Side

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 57 of 69
FCC ID: ASBLMEGOOOA
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® Radiated Test Picture : 0.15 Mk ~ 30 Mk (Front)

BRI St
— rH++ o ¥
Susssssy +§§$ o I
it e I g

nd WY

.

® Radiated Test Picture : 0.15 Mz ~ 30 Mk (Rear)
0 G ; v | = - I ]

0

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 58 of 69
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[ Radlated Test Plcture 30 Mz ~ 1 GHz (Front)

1T L +TT 1
SEbURRanS i Htt [ 4 ’ ',4
au. T ++'H'+

T mEmmEaRan +++++

4+

ame

B—

® Radiated Test Picture : 30 MHz ~ 1 GHZ (Rear)

S TmmEmmEe
mEEnEanee ﬂm‘m
M EmmmmnmE GRS
MEMBRERSr'E
"""\“MW)F Wittagn,
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® Radiated Test Picture: 1 @z ~ 18 G (Front)

| ‘**,..‘_

= o
& @ W

R W e e e e

pe—— ' a
T T T ™M TTrT- et TrT T ] | | .
) et S AR L s e e e

e e e P

® Radiated Test Picture : 1 Gz ~ 18 @ (Rear)

R

NKQF-27-23 (Rev. 0)

SAMSUNG ELECTRONICS Co., Ltd.
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APPENDIX C - EUT PHOTOGRAPHS

Front View of EUT 1

Front View of EUT 2

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 61 of 69
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Rear View of EUT

Left View of EUT

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 62 of 69
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Right View of EUT

Inside View of EUT 1

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 63 of 69
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Inside View of EUT 2

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 64 of 69
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Front View of MAGNETRON

Rear View of MAGNETRON

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 65 of 69
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Front View of H.V TRANS

Rear View of H.V TRANS

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 66 of 69
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Front View of H.V CAPACITOR

Rear View of H.V CAPACITOR

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 67 of 69
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Front View of FAN MOTOR

Rear View of FAN MOTOR

NKQF-27-23 (Rev. 0) SAMSUNG ELECTRONICS Co., Ltd. Page 68 of 69
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Front View of Control

Rear View of Control

- END -
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